
 
 
 

Report 
 
 
 
 
 

Selective hydrolysis of wastewater sludge  
 

Part 1, September 2007 
 
 
 

Model calculations and cost benefit analysis for 
Esbjerg West waste water treatment plant, 

Denmark 
 
 
 
 
 
 

PSO-F&U project nr. 2006-1-6815 
 
 

Project by: Eurotec West A/S 
CVR. Nr.: 21 14 54 40 

 
Report by:  

Niels Østergaard, Eurotec West A/S 
Anne Belinda Thomsen, Risø National Laboratory 

Anders Thygesen, Risø National Laboratory 
Henrik Bangsø Nielsen, Risø National Laboratory 

Søren Rasmussen, SamRas 



 2

0 Summary 

0.1 Summary in English 
This project ”Selective hydrolysis of wastewater sludge” is supported by EnergiNet.DK under the 
PSO-F&U projects having project number 2006-1-6815. 
[...]
6.2 HYDROLYSIS PLANT ENERGY CONSUMPTION ............................................................................................... 24 
6.3 REDUCTION OF POWER FOR NITRIFICATION.................................................................................................. 25 
6.4 ENERGY CONSUMPTION FOR TRANSPORT OF SLUDGE ................................................................................... 25 
6.5 ENERGY BALANCES...................................................................................................................................... 26 

7 COST BENEFIT ANALYSIS .............................................................................................................................. 27 
7.1 ESTABLISHMENT COSTS FOR HYDROLYSIS PLANT AND CONNECTIONS.......................................................... 27 
7.2 BENEFITS FROM ESTABLISHING HYDROLYSIS PLANT .................................................................................... 28 

7.2.1 Qualitative benefits.................................................................................................................................. 28 
7.2.2 Quantitative benefits................................................................................................................................ 28 

7.3 COSTS FOR RUNNING HYDROLYSIS PLANT.................................................................................................... 28 
7.4 FEES FOR HANDLING OF SLUDGE .................................................................................................................. 29 
7.5 PAYBACK CALCULATIONS............................................................................................................................ 29 

7.5.1 Standard conditions ................................................................................................................................. 29 
7.5.2 Standard conditions with power consumption covered by own power production.................................. 30 
7.5.3 Plant using primary sludge for de-nitrification ....................................................................................... 30 



 8

7.5.4 Plant added the value of sanitation ......................................................................................................... 31 
7.5.5 Plant using primary sludge for de-nitrification and added the value of sanitation ................................. 31 

8 CONCLUSION...................................................................................................................................................... 33 
 
 
 
Appendix 1 
 
Production of biogas from biological excess sludge using hydrolysis of sludge 
Risø National Laboratory, April 2007 
 
Appendix 2 
 
Analyses of material from concentration tank and digester step 1 
Risø National Laboratory, January 2007 
 
Appendix 3 
 
Dissolved components in digested biological excess sludge before and after hydrolysis 
Risø National Laboratory, June 29 2007 
 
Appendix 4 
 
Interviews med renseanlæg med forklaring / primærfældning samt udrådning af primærslam og / 
eller bioslam 
SamRas, Juli 2007 
 
Appendix 5 
 
Esbjerg Renseanlæg Vest 
Selektiv hydrolyse 
Oversigtsplan 
Rambøll, Juli 2007 
 
Appendix 6 
 
Esbjerg Renseanlæg Vest 
Selektiv hydrolyse 
PI-diagram 
Rambøll, juli 2007



 9

 

1 Introduction 
This report constitutes the report phase 1 of the project: 
 

“Selective hydrolysis of sludge, Part 1” 
 

PSO-F&U project nr. 2006-1-6815 
 
substituted by EnergiNet DK and with company Eurotec West A/S as project holder. 
 
The project participants are: 
 

- Eurotec West A/S: Project holder, project management, laboratory scale experiments and 
plant supplier 

 
- Municipality of Esbjerg, Esbjerg Renseanlæg Vest: Model wastewater treatment plant 

 
- Risø National Laboratory: Laboratory scale experiments 

 
- Rambøll Danmark A/S: Consultant 

 
- SamRas ApS: Consultant 

 
- Estate of Overgaard: Laboratory scale experiments 

 
The part 1 project includes the specification of: 
 

- conditions at the Esbjerg Renseanlæg Vest wastewater treatment plant 
- mass balance for sludge production at the plant 
- laboratory experiments with primary sludge and excess sludge from the plant including 

anaerobic treatment of sludge in laboratory scale digesters and mass balance analyses  
- combining anaerobic hydrolysis with ammonia stripping 
- full scale hydrolysis plant specification 
- cost benefit analysis 
- model calculation program to calculate mass balances for similar wastewater treatment 

plants 
- interviewing a number of wastewater treatment plants especially related to digester 

functioning and possibility to incorporate hydrolysis systems at the plants 
- model calculation for a mean size wastewater treatment plant 

 
and this report describes the results of the project. 
 
Our kind acknowledgement goes to EnergiNet.DK for subsidising the project. 



 10

 

2 Description of the hydrolysis system by Eurotec West A/S 
The hydrolysis system is developed by Eurotec West A/S with company Carl Bro A/S as 
consultant. The development is based on many years of experience with anaerobic systems, 
especially with the digestion of animal manure. 
 
The basic rights for the system are owned by the Danish company BioCircuit ApS. 
 
The system is based on the understanding, that hydrolysis of untreated organic matter is inhibited by 
the produced hydrolysis products as long as the hydrolysis is based on biology. As such the 
hydrolysis should be optimised by a first digestion of constituents making up an inhibition potential 
to the hydrolysis. Thus the hydrolysis system is based on the following fundamental set-up: 

- a preliminary or step 1. digestion of the biomass, preferably using digestion in the 
mesophilic temperature interval 

- a hydrolysis process at a super-thermophilic temperature level 
- a final or step 2. digestion which may find place within a temperature range of 35 to 55°C. 

 
As such the hydrolysis system demands a 2 step digestion. 
 
The temperatures in the different steps are controlled by as well internal heating units in the tanks as 
by using heat recovery in a specially designed sludge to sludge counter-current heat exchanger. The 
main purpose of the heat exchanger is to cool the mass from the hydrolysis tanks to the temperature 
in the step 2. digester. 
 
The flow in the system is preferably a sequencing batch system. 
 
The system set-up may be adapted to 1 of the 2 following demands: 

1. Hydrolysis of the biomass, including controlled sanitation of the biomass 
2. Hydrolysis of the biomass, including ammonia stripping and controlled sanitation of the 

biomass. 
 
At wastewater treatment plants ammonia oxidation and de-nitrification by far is the most energy 
consuming processes, why a stripping of ammonia from the digested sludge introduces as well a 
reduction of running costs at the plant as a possibility to utilise evaporated ammonia as fertiliser in 
agriculture as a nitrogen source. 



 11

 

3 Esbjerg Renseanlæg Vest wastewater treatment plant 

3.1 Overall description of the wastewater treatment plant 
The Esbjerg Vest wastewater treatment plant is owned and run by the municipality of Esbjerg. 
 
The plant is designed for the following load: 

- organic load:          290.000 PU 
- nitrogen load:         192.000 PU 
- phosphorous load:  168.000 PU. 

 
The plant design is based on the activated sludge process including nutrients removal based on the 
recycling principles for de-nitrification besides precipitation for phosphorous removal. 
 
Sludge from the plant is digested in 4 digesters, and the produced biogas is used for heat and power 
production. 
 
The wastewater treatment plant receives wastewater from as well industrial sites as from private 
households. 
 
The incoming wastewater shows indeed very good settling characteristics, why the main part of the 
organic matter entering the plant is found in sludge from primary settling. 
 
The result is that the amount of primary sludge without utilising settling chemicals by far exceeds 
the commonly expected amounts; thus the ratio between primary sludge / activated sludge quite 
much higher than normally expected and found. 
 
The implications from this deviation from a normal situation are described below, as it results in 
unforeseen deviations of sludge characteristics compared with general experience. 

3.2 Wastewater treatment processes 
Wastewater entering the plant undergoes the following processing: 

- pumping and metering station to lift up the wastewater 
- screen station 
- flow metering station 
- combined aerated sand and fat trap 
- primary settling – if the concentration of P is high, iron salts are added for P precipitation 
- activated sludge de-nitrification 
- activated sludge nitrification with simultaneous P precipitation 
- secondary settling of biological sludge, non-bacterial SS and precipitated P 
- outlet metering and sampling station. 

 
The demands to the outlet are as follows: 

- SS ≤ 30 mg/l 
- BOD-5 ≤ 15 mg/l 
- total-N ≤ 8 mg/l 



 12

- total-P ≤ 1,5 mg/l 
 
In general the outlet demands are kept. 

3.3 Sludge treatment processes 
Sludge is produced as follows: 

- primary sludge is produced during the primary settling or primary precipitation process 
- biological excess sludge is produced during the activated sludge and simultaneous P 

precipitation process. 
 
The produced sludge undergoes the following treatment: 

- settling and / or precipitation of primary sludge 
- concentration of primary sludge in concentration tanks 
- settling by precipitation of biological excess sludge 
- polymer addition 
- belt dewatering by gravitation 
- pumping stations to pump sludge to the digesters 
- 2 step mesophilic digestion in 2 parallel lines, one line having 2 digesters á net 2.200 m3 the 

other line having 1 digester á net 2.200 m3 and 1 á net 2.000 m3  
- digested sludge intermediate storage tank 
- digested sludge dewatering by belt press. 

 
All the produced sludge is digested in the anaerobic digesters. Sludge is to some extent received 
from external sources. This amount is of minor importance. 
 
The sludge is dewatered to a TS concentration of about 18 to 22 % TS; as a mean about 20 % TS. 
 
The produced and dewatered sludge is used for agricultural purposes as fertiliser. 
 
The sludge is stabilised, not sanitised. 
 
It ought to be mentioned, that the hydraulic retention time in the digester tanks is quite long, about 
35 days, and that the digestion process finds place in 2 steps. Thus the mineralisation level may be 
quite high, and somewhat higher than commonly expected during digestion, where the hydraulic 
retention time typically is in the order of 20 to 25 days. 

3.4 Sludge balances and biogas production 
As a yearly mean the sludge balances are as follows: 
 
- primary sludge 210 – 220 m3 / 24 h at 5 – 6 % TS    = about 11.800 kg TS / 24 hours 
- excess biological sludge 40 – 50     m3 / 24 h at 3,5 – 4 % TS = about   1.700 kg TS / 24 hours 
- sum amounts 250 – 270 m3 / 24 h at 5 – 5,3 % TS = about  13.500 kg TS / 24 hours 
 
The production of biogas is as follows as a general level: 
 
 Primary sludge Excess sludge Sum / mean 
M3 biogas / m3 sludge 22 7,5 19,5 



 13

M3 biogas / t TS 400 190 375 
M3 biogas / kg TS digested 0,75 0,65 - 
 
These observed biogas production values are within a generally expected level. 
 
On the other hand the data shows that in general the amount of primary sludge is 4 times higher 
than the amount of excess biological sludge, giving a ratio of primary sludge / biological excess 
sludge as 4 / 1. In general this ratio is in between 1 / 1 and 2 / 1. 
 
The Esbjerg Vest plant buys high amounts of easy digestible C to nourish de-nitrification. By 
bypassing a certain amount of the primary sludge to the de-nitrification step, the de-nitrification 
may find the necessary amounts of C for de-nitrification from the primary sludge. Such a change 
may reduce the amount of primary sludge available for digestion, but on the other hand pass SS to 
the activated sludge plant which, at least partly pass more or less untreated to the secondary settling.  
 
Thus there may be a reduction of the biogas production from establishing such a bypass; on the 
other hand the amount of excess sludge may rise thus bringing a biogas potential from excess 
sludge to the digester system. 
 
Chapter 3.5 further evaluates the consequences of such a proposed change-over. 

3.5 Sludge utilisation 
The de-watered sludge produced at the Esbjerg Vest wastewater treatment plant is used as fertiliser 
in agriculture. 
 
In general the levels of heavy metals and environmental priority pollutants are below the limit 
values, why the utilisation of the sludge in agriculture is regulated under the “slambekendtgørelsen” 
the sludge statutory provisions. 
 
As a mean the sludge is handled as follows according to information from the plant: 

- transported 35 km for storage 
- stored for several months 
- transported 15 km for final utilisation as fertiliser at a farm 
- transported 5 km at the farm for transport to the fields and spreading. 

 
The transport distance at farms is not verified. This distance is evaluated as being a likely level. 
 
The actual transport running distance is about 2 times the distance, as the vehicles has as well the 
turn as return tour. In general it cannot be expected to have return fright running with wastewater 
sludge. 

3.6 Nitrogen load 
The nitrogen load at the nitrifying and de-nitrifying plant is as follows as a mean of 3 months 
values. Data are in kg per 24 hours: 
 
 Inlet water + anaerobic sludge reject water = nitrogen load + Settled primary sludge
Tot-N 1870 + 410 = 1750 + 530 
Amm-N 910 + 260 = 1170 + - 



 14

 
The data shows, that the reject water total nitrogen and ammonia nitrogen accounts for between 20 
and 25% of the nitrogen load at the nitrifying and de-nitrifying processes. 
 
This implies, that a reduction of the ammonia load at this part of the plant may lead to a visible 
reduction of the power consumption for the necessary nitrogen treatment. 

3.7 Ongoing changes and plans for the plant 

3.7.1 De-nitrification 
As the plant works now with a very efficient primary settling a high part of the available carbon is 
settled in the primary settling tanks. Relative to the demand for C to fulfil the necessary de-
nitrification this leaves insufficient amounts of C for the de-nitrification. Thus it is necessary to add 
C to the de-nitrification phase. The amount is big, nearly 100 tonnes of C as methanol is added 
every year for de-nitrification. 
 
If pumping a part of the primary sludge to the de-nitrification, this input of C may be reduced or 
even stopped. 
 
To calculate the need for primary sludge for de-nitrification, the following presumptions are used: 

- consumption of methanol C about 100 tonnes / year 
- primary sludge 5% total solids 
- primary sludge volatile solids 70% of total solids 
- TOC / VS ratio about 0,30 
- COD / VS ratio about 0,95 
- bio-available VS / total VS ratio about 0,7 
- COD – de-nitrification demand 7 to 9 kg COD / kg nitrate-N 
- COD of methanol 1,5 kg / kg VS 
- TOC / VS of methanol 0,375 

 
This implies that the amount of primary sludge TS for de-nitrification is in the order of 700 to 800 
tonnes primary sludge TS a year.  
 
For control 100 tonnes of methanol C corresponds to 270 tonnes of methanol as VS or 400 tonnes 
of COD. The COD of 700 to 800 tonnes primary sludge TS is 500 tonnes using the above ratios, 
which is in the same order of magnitude, and may indicate acceptable presumptions. 
 
According to chapter 3.4 the daily amount of TS from the primary settling is 11 to 12 tonnes. Thus 
the need for primary sludge for de-nitrification corresponds to between 15 and 20 % of the total 
amounts of primary sludge. 

3.7.2 Excess sludge production from using primary sludge for de-nitrification 